ASSEMBLY INSTRUCTION

SKU CODE: WF309354/WF309355
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Part List (WF309354)
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Part List (WF309354)
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Part List (WF309355)
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Hardware List (WF309355)

No. OUTLOOK DESC QTY
@ Dowel 910*40mm 14
Screws 6.5*70mm 11
@ “‘\@ Screws #8%35mm 31
@ Bolts 1/4"*30mm 3
@ Bolts 1/4"*70mm 14
@ Bolts 1/4"*100mm 12
(G) Cross dowel 1/4"*13mm 26
@ S Bolts 1/4"*25mm 12
@ @“‘”\w Screws #8*55mm 2
@ Screws ©6.5*100mm 1
@ J Screws #8*40mm 16
@ M Screws #8*15mm 70
@ ﬂﬁ Connecting Bolt 8
@ @ Connector Housing 8
@ Base L 12
@ Wheels 4
@ @D Base L 3
@ N Screws #8*15mm 8
@ ﬂ Allen key 60*22*4mm 1
@ @ Wood stops 2
@ & Dowel @8*30mm 6

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)
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